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Parts Manual

1. 4155, 4ME8BIE/Machine Frame & Miscellaneous Cover Components

F8NO | AFH#S PartNO &R PartName B¢HER  Description i/ Number
1 [oisionn _|Emmamsveies o Screw SMBIE28 =5 T
A7 [Rubber plug
3 [tsoaooi e ead wrd
4 [ooo02e2 ImeaE) Face pite a5m
|5 [iseisos e [Thread guide left
6 101511007 |SBMISMTI/6A A0 (<6 [screw SIVe#a0 o6
7 (115022002 Y Face plate gasket
o loisii007  [mEmESMI/E A 534 [scrowSMyEkaa L34

(3812019 |meskein [Face of shidasm
[412082__|meskomin(Re) [Face oi shietd 3sm ()
o [11503000100 |meSFREAETXGH [Three switch components (@)
[11503002900 _|BFXIBAHEFR) [Three switch components
[ 11 [101S11004 |EAPRENISM3/16'x28 L7 _[screw SM3/16%28 =7
|12 181208 [seemeeE [Thread take-up lever cover
|13 [10122006 [strimenm [Rubber plug
[10122005 |shesierresara [Rubber plug
15 [101511008 [P RIS/ 16'x28 =7 [Screw SMane a8 L7
3-hole tread guide
[Rubber pug
Screw SMS/6440 L6
nite
Screw v
[Rubber pug
[Rubber pug
Side plate gasker
5de plote
[lcironic controlssm (@
emar (8%) Elctronic control asm (Power Max]
ﬁs/m 119855 () [Washer S(Q)
[Wol009 [Ge/To7.1-1985em 5 (16 [Washer S(Powar Max]
4 114513001 |12 (P37 MM x 20 [Screw M5x20
28 [11as13001 (EARMS 20 Screw
29 114513001 | SR (P37 A)M5  20(833) [Screw M5x20(Power Max)
30 [11503004500 [ineammin e
1503004900 [ieaRmat %) [Contol paneliPower Max)
31 _[13810008 T T Tivead tension post
3612066 S5 [Thread tersion guide plate
4112017 T [Tivead tension disk
1227001 T [ivead tension spring
141516015 5] Tivead tension nut
1411300400 [ essmian [Tivead tension asm
37138508006 |\ TR GRTSM/16°x28 L=7 _[screw SM3/1628 L=7
f,.sq [ension refesse pin
10126002 |aeseI(e) [Fension relesse pin ()
35 101515005 | SSREMNISMO/64d0 =55 [Screw SMO/64%40 Lo55
10122014 [P SArEEOmM [Rubber ing
a1 10103011 e Trread tension base
su;. [Tivead ake-up spring
[10127031 _|shésseUme) [Thread toke-up spring ()
[la1s30001 _[seseey [hvead tension post
[Tivead tension disk
[Disk stopper
[Tivead tenson spring &
[Thread tension spring A (H)
Tivead disk
Tivead tension nut
[Tivead tension asm
[Thread tension asm (H)
0 [Nest less e-device
1 7 Screw v L6
2 [101512001 | [Machine head stud
5 Toistion  [ERGSVIATEE -2 [suow sk lE
lotzros [t Sids plte sptg
5 [oTis02 el Side pote
EECTETEN [Needle plate
PO T —r ) el plte
[1osts001 —[#himcn) Nescle plte (7]
13615003 [#hmcL) el plate (1)
liodsti00.  [HEMISVTT/eF <40 165 [scewSMIe#<a0 65
L TEIC RT3 [Ruferstopseat
011100 [Summmiovii/ersd0 (=55 [scew SV6#xa0 =55
[iaison  |meste [Thread guide
401516001 |@#SM9/64'x40 [NUt SMB/64°x40
10115010 [EBISMIS/64 <28 (=105 [screw SMIS/eA e
] [Tivead guide ight
[101ST1007  |&tatiiTsM11/64 x40 L=6 [Scrow SMTV/64'x40 =6
6 |OI2110  lemmmi) [Rubber plug
[13822028  |@sem(=7L)(4) [Rubber plug(-4)
11503004700 | —frilamaimms) [Servo motor box(Power Max]
5026002 |eesedee P
136530007 [mmay Screw
H05002 |GB/T896-1986-F M3 [Snap ring 3
504010 |GB/T65-1985484TM4 L=5.5 [Screw M4 L=5.5
13812100 |l [Fixed plate
72 [101511026  |iesRMNISM15/64x28 =9 [Screw SMIS/6A2s (=0
7113811004 | [Goble band
74__|W02004 s [Washer 2
75 frorz2007 s Rubber pog 0




2. b4, HEEEBEE /Main Shaft & Thread Take-up Components

FENO| AFHS PartNO &I PartName BHHHA  Description B Number
T [orzs001 ] Tivead take-up cannacting rod pn
11326013 |BRESTEFFS(H-M) | Thread take-up connecting rod pin (H-M)|
2 [1o1sis001 | ESATSM15/6428 =15 Screw SMIS/6428 L=T5
11305010 et Tivead take-up connacting rod
10105001 (O Tivead take-up connecting rod ()
4 11328010 | (H-M) |washer(H-M)
5 H05013 |GB/T 896-1986£4M6(H-M) [Snap ring 6 (H-M)
610112003 ChEad Needle bor crank protacting pte
3 Tivead take-up lever asm
[1133800200 _[sREBFIBROBE [Thread take-up lever asm (H]
s Nesdle bearing
[1ot1000100 _[puea Tivead take-up crank
9 Tivead take-up crank ]
11310010 | PRESHBIA(H-M) | Thread take-up crank (H-M)
70_[10105002 Chid [Nesdle bar connecting rod
11 (101517001 [SReASMARITOMO/64" x40 (7lE) L=48 [Screw SMB/E4a0 (efthand) L=
12 [101S15004  |stTemREMIISMI/32'x28 L=16_[screw SM9/322B =16
13 [101S11003 [FTENAEOMIISM/3228 L=16___[Scrow SM9/32x28 =16
e Nesdle bar crank
14 [Needle bar crank (H)
Nesdle bar crank (-]
i Screw SMI/A%xa0 =6
16
17 SR SM15/6428 L7 Screw SMIS/64x28 =7
18 =T o
19 | AP ERGETSM1/4" x40 [Screw SM1/4"x40 L=6
2 [Ctm Main shaft trust collar
21 [Fm20 Srap g 20
[ERROE Foad eccentrc cam
22 [a00e1t [EHROLEH. ) Food eccentrc cam (. 1]
400006 [EERORH-M. -7) [Feed eccentric cam (H-M, -7)
2 10112017 [EHRORER [Cover plate
[0812002  [BMmOEER(ER. -HL Cover plate (H, -HO)
PV ISITE] [EFROEEITSM1/4xa0 L=13 Screw SMYA#E0 =18
207511018 |48475x 102 0) [Screw M5 L=10
113511003 |{PEHABITSMI/64°x40 L=5 |Screw SM9/64"x40
13803002 I The rear axle deeve
10122105 EET Oirseal
H03001 |GB/T894.1-198624H15 [Snap ring 15
115002001 % Vain shaft

|GB/T80-19B5HHTM3 L=3

Screw M3 L3

[Motor dustjacket

Screw M6 L6

Handwheel

[Motor cover asm (Q)

[Motor grating sensor asm (@

Screw M3 L=4

Screw M6 =6

[Motor rotor

[Motor stator

Shring washer 5

Screw M5 L=50




3.§H#F. B8, THEBH/Needle bar & Upright Shaft & Hook Driving Shaft Components

FENO
1

< | o fofs] w

-

Tl L LT T

LAFHES PartNO &R PartName BHHEL  Descri R Number
ot22013 [P RS Sber plig
14103009 [HEERE s bar bushing Upper
10103009 [ 9% 09F) fcdls barbushing Upper (1)
111402039 B leedle
0102021 [eHFOE) cdls bar (1]
10138002 e ccdle bar conmacling rod
101511005 |#TSMI/64°x40 L=6 Tew_SM9/64'x40 L=6
10103010 cdls o
11303023 [T ORE) eedie gTower (1)
0113002 () cde barthresd gude
11412083 CLEZ ) esdle bar
0117001 fttoex1 #14 cdls DB 7
10117002 [H1¥DPx5 #21 (B leedle DPXS #:
0413001 ower bushing thread guide
011300 [ TR0 wer bushing thread gide (]
104511006 [SEEHBEISM1/8"x44 L=4.5 Screw SM1/8'x44 L=4.5
10109001 [t ide bock
101511008 crow SMIV/64°+40 =8
10109002 s bar guide
10425008 pper
0425003 oper
10425002 wer arge bevel gear asm
01515014 crow SMI/A40 =7
0425001 ook dive shaftbevel gear
01515014 crow SM1/4"
01515014 =
01515014
[113511036 | —7Hm@@IISM15/6428 L=47 _|srew SMI5/64x28 =47
10403020 [ s
10102007 |4 ipright shaft
10403013 [EaTaE
10403019 [FaEeE ok
10108002 ET ] Hook drving shaft snap fing
113803006 FtE ower shaft middls bushing
13802061 =) ook drving shaft
11303001 TR ook drving shat bushing front
3823001 T Twick
01530005 PR Setscrow
11418003 R
118004 EELGETT 2]
11418007 it (5 ¥ 35m (Chine]
[nateoe  |emmmemnms Gem  25m (China Desheng) ()
13618003 ) ook 35m ()
115018001 IREREEHR(D) ook asm (D)
13818001 letac) ook a2 CF1
10118003 3 obbin
10818501 abbin (0
3818002 Gobbin (1
11218504 obbin case 3sm
3618001 Gobbincase s=m (0
13818003 Gobbincase s2m ()
10112016 Finge postoner
10112032 Finger postoner ()
16511005 [Screw SHIVEA"40 =13
o1sti012 Scrow SMIVE#40 48
13514020 Scrow SMIVE#x40 6

FENO

BfHEE  Descri

MR Number

[Scrow SMO/64"a0 =11

[Washer
Hand lfter

Rubber fing

Hand lfter cam asm.
[Screw

[Washer

ftfront lever component

Knee fter pull ox

[Snap ring 5

fting plate

[Snap ring 5

Finge Screw SMB/16%32

Hinge screw SMT5/64%28

Knee fter back lever

Kne ifter connecting rod

[Wire release bracket upper

[Scrow SMB/16'x28

[Wire rlease press plote
™A L8

[Screw

Reset spring

Knee Wfterlever asm

[Wire release plate osm

[Wir release plate asm(-4]

[Wire elease piote pin

[Washer

[Snap ring 4

[washer

[Spiing
[Tube press plate

[Screw M4 =5

[Wire presser

[Wir release bracket lower

[Spring washer

116530003

[Scrow SMis/64'28 =145

113512001

Nt SMB/6"32

11381101800

Presser regulating screw nut asm

Press regu

elelala el elslalslelalsls] o llsbelal ek el lol L]

Press requlating nut (H)




4. EH EIENIAFERISBEE/ Presser Bar & Auto Lifter Components (2)

Press requiating guide bar

resser bar guide bracket

crow SMI/"x40 =8

ressure bar of cover

resser bar bushinglower
b

crow SM/64'x40 =105

resser foot asm

resser foot asm (H)

pring
NGt SMIS/64°x28

5. #%¥}8B#4/Feed Mechanism Components

PiH#A  Description

A Number

[Stepper mtor (@)

A NO | LTS PartNO & PartName
1 [ PR
[nsocoits |
Aossuezo ARBIESLETSM/16x28
[HEEEH ©10xD16x5

[Stepper motor bushing il seal

[Stepper motor bushing

Need gage crank pin

Needie pitch rod

Need gage crank

s [Screw M L
s Right pin
10
T Gonnecing pin
12 H)
(2]
- Fead long shaking plate
Feed long shaking plate(-H, -7)
T Leftpin
15 mw\sm--zal 105 [Screw SM15/64'x28 =105
16 OISO l@mismo/eesa0 [Screw SwS/64a0 =6
.m.qsmm-xm =68 [Screw SH/64°xa0 =60
17101514001 | ERrhRIEMGEISM1/4"x40 L6 [Screw SM1/4"%40
T8 [113514010 |reusmeIsM15/6428 =12 [Screw SIS 628 12
19_[10126011 EE] Focd rocker crank pin
0 [10108002 Fead rockershaft crank
| {raoarre [l Fead rockershaft crank (77
[ 2 tﬂsMs/sA'ucl 3 [Screw SM9/64'x0 L=6.
[ Eﬁmﬂsmﬂs'xzz 73 [Screw SHaE28
[ {IBTSMS/32528 Finge Screw SMB/32%28
[ Eﬁmﬂsmﬂ 628 =14 [Screw SHa/IE28 L4
[ Gonnecing rod
od
% od 1
- od (7)
[ R Conneding rod pin
[[28 [1015T1005 " lemsISM/64'x40 L6 [Screw SM9/64'x40 =6,
[[29 [i01s16003 [jAsirratme SMo/32w2s Finge Screw SMS/32x28
[ oinuor ] Fecd drving shaft aank
[31_[13s02001 e Foxd ding shaft
[z Jooates Fead rockershaft snap g
[ muwsmmm 5 [Screw M40 =6
Gushing
[ [Snop ding 5.
[Snop ding 5.
3 ] [CNE])
ar Yeﬂwnmsmvwxw [Screw SMIVEA40 L=105
- ve!mmmusmumw [Screw SMI/64"x40 L10.5H)
Fesd barasm
[ Eﬁmﬂsmﬂ 528 =14 Screw SHBIEX28
[ oresios [Washer
[a1_[as0095 Feed bar bed
[42_[10401007 e Fesd bar pin
[ Jioistoss  |strmmsmiieexao L= [Screw SHTVETa0 =7
13614005 2 Fesd dog
44 [113ta001 jzmsom Fead dog 07
L m| " Foed dog (7)
[ Eﬁm SMT/EXeA L6 [Screw SM/E'x44 =6
[ 0 Fecd rockershaft
[ GB/T854.1-1986148 15 Snop dng
[ . Gushing
[ Fecd rodkershaftsnap g
[ Muwsmmm 5 [Screw M40 =6
E ot [washer
[ [woson s Spring washer
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6. B3%8B#/Thread Trimmer Components

8 NO LFHS Part NO &M PartName BHER  Description #® Number
I ESET) [ BRSM1/8xa4 =95 [Screw SM/&'s4 =55
115019001 Secant kafa
113879005 Secant ka7
3 [nastroot [Screw SMS /6440
11312003 Neede guard patch
113812008 Necdle guard patch (H]
201511005 [Screw SMB/64°%40 =55
113511001 [Screw SM/64°a0 L=12
10128003 [Washer
1381203100 Kaife bracket press component
13812031 Roie bracket press
oz Shortbushing
ﬁmlmsmn/&'x«) =44 =X
Taraonz ] [Motorial knifa
11319003 o [Motorilknife ¢
113819003 [i&@=hTI(-HL) [Motorial knife (-HL)
PR GECL] st Ko bracket
113807001 [mEnECHL Koo bracket (H1]
i4__|113520001 [EFraRETS 17647580 Fings Screw SMIT/6#xd0
11312005 (B [Connecting rod
114516004 [#REFSM 11/64°x40 [Nut SMT1/64"x40
11304001 CETEE] [Cank
113822014 [Crnk driver stopper back
TS =14 Serew M5 =10
11327001 CIERE ] Sping
Plug
Pin
" [Thread cutting shaft bushing
[Thread cutting shaft bushing (-HL)
[Gank drve shaft bushing
[Screw SMI/64°xd0 =5
[Sping cover
Sping
Cank
[Screw SM/a"s0 =6
[Screw SM1/4"%0 =10
Push od
Gm
d |Cam (H)
Rooling pin
MR
[hvead wrimmer dive 35
Shatt
Positioning bodk
Srop fing &
Solencid cushion bber
T Solencid pin
mgmsmsm-xza =) [Screw SMIS/6°526 =5
aramos [Solenoid bracket
IN01005 .EMA [Nut M4
[Wo2018 " |GR/193-1967 SHREEA [Washer 4
112516006 [#REFSM 1/4°X40 [Nut SM1/4'X40
Iz T [Washer
m [Thread tmmer solencid ssm
i Spring
115012008 m
113520002 |iiTSM1/428 |Screw SM1/4"x28
7 | ,%
&W PartName TR Description i Number

Pin
[Cotter pin

|EF
RESMEF 15
etk

[Solenoid connector

Flange nuts M8

[washer

[Solencid asm ()

alafa]a]a]sls]




8. ¥GBEBHE/OIl Lubrication Components

8 NO & PartName

T@t  Description

& Number

(G Sght window.

[Rubber fing

[Main shaft ol fube

O pormp connecting stud

ook ol ibe

O purp instaling bose

Spring washer 5

Scrow SMTI/64'%40 (=105

T purmp bushing

[Plunger Screw.

[Plunger spring

[onger

G purmp.

Screw M3 16

(O purp mpelier

O purnp impeller cover

[Lubricating ofl pump cover

Screw 5129 =10

[Wobricating ofl pump component

Scrow SM15/64'x28 =145

[RuBber joint

[Shring Washer M6

ook diving shaft ofl tbe

ook diving shaft ol tbe (HU

(O shield cover

Spring
Scrow SMTI/64x40 =15

oiwid

il felt damp

Ol faltfelt.

Scrow SM/16'%28 =7

Ol tube damp

Ol return ube component

Ol return tube

(O wick fixing plate

Screw SM9/64™40 =11

Owick

& PartName

FHEA  Description

4 Number

O eservor wBbercosion

O Reservair

Knes Titer push rod

O Reservoir gasket

[Rubber fing

Scrow SMS/16'%24 =7

(Ol reservoir magnet

(Ol reservoir nibber cushion

[Knes Tfter crank.

Knes ffter sping

[Beaing bracket

Screw M8 16

Knee press plate ssm

Screw M6 L1

Knee press plate holder

nee press plate

nes iter pate rod

[Rubber

[Knee press plate cover




"
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8 NO PartName BH@A  Description R/ Number

[Bobbin winder asm

[Screw 14 =6,

[Washer 4

[Thread press control pate

[Winding pad

[Bobbin windar bed

[Reguiating piate

[Bobbin winder cam

[Screw M5 L5

[Bobbin winder conneding rod

[Snop ring 4

[Bobbin winder mian shaft

[Bobbin winder cam shaft

w
e e [Screw 14 =4

[Bobbin winder wheel

[Ring

[Washer

[
IS/ =28 1=10 Screw SMB/E 28 10
B [Bobbn thead tension a3

[Thread tension nut

[Thread tension disk

[Thread tension guide piate

oLl

[secaigey [Scrow
lEsMm11/647x40 [NGESMTT/64"40
11435013 e [Briving wheel
[31Jsiooos [Scrow M6 =8

1(1) |

BfH@A  Description i Number

@

[Scraw M5 L6

[Washer M5

»fw|=]

INat s,

[Spoot rest am upper

[Thread guide ing

[Thread guide ing

[Washer Mis

=i

[Nt Ms.

[Spring washer 5

[Spool restam lower

[Spool st

[Spool pin

[Shool retainer

[Thread stand asm. 1




PH#iE  Description

A Number

Finge component

[ead connecting rubber cushion

Needis DBxT 714

Nesdie DPs #21 )

Nail P15

Bobbin

Big Bobbin (1)

Big BoBbin ()

[Machine head rest pin

[Screw diver (arge)

[Screw drver small)

z
ust cover

ARTERIDBIRAR]
TN
SRBBTEWE

“\E(Address of Company):
EERTHAMIHITR = FRSARFR10068

NO.1008, DONGHAI AVENUE EAST, JIAOJIANG DISTRICT,TAIZHOU CITY , ZHEJANG
B8( Zip Code ): 318000

EFREB(Domestic Trade Department)

EBIA(TEL): 0086-0576-83177788 88177789

ER(FAX): 0086-0576-88177758

RS nternational Trade Department):

EBIA(TEL): 0086-0576-88177782 88177774

ER(FAX): 0086-0576-88177787 =

S 400-8876858 REOTARNAS
et/ chingjack.com

AT, AR, L.

You willbe not i if

B8: 202012
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